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MEDICATIONS FOR OPIOID USE DISORDER 

Provider Quick Induction Guide mosaic
GROUP

This guide aims to provide prescribers with the 

essential knowledge and best practices for prescribing 

buprenorphine effectively and safely. Whether you are 
new to prescribing buprenorphine or looking to refine your 
approach, this guide offers practical recommendations to 
support your practice in combating the opioid epidemic.

This tool is intended to be utilized when reviewing  

initial dosing with a patient or when a call is received  

from a patient that is not yet on a stable dose. It includes  

the maximum dosage each day to quickly reference  

when e-prescribing 1, 2, or 3 days worth of 

buprenorphine/naloxone.

Day 1: Induction 

Advise patient 
to wait: 

> 12-24 hours after 
last opioid use

> 36-72 hours after 
last methadone use

Advise patient to 
wait for moderate to 
severe withdrawal 

symptoms.

Advise patient to 
take another dose 
of Buprenorphine/ 

Naloxone SL 4-1 mg.

No additional 
medication necessary 

for Day 1.

Are there still 
withdrawal symptoms 

or continued 
cravings?

After 30-60 minutes, 
do precipitated 

withdrawal symptoms 
appear?

Initiate immediate 
treatment. 

Wait 24 hours 
before attempting 

induction again.

Patient takes 
first dose of 

Buprenorphine/ 
Naloxone SL 8-2 mg.

Advise patient to 
call if experiencing 

precipitated 
witdrawal.

Advise patient to 
take another dose 
of Buprenorphine/ 

Naloxone SL 4-1 mg.

YESNO

No additional 
medication necessary 

for Day 1.

After 30-60 minutes 
and throughout the 
day, are there still 

withdrawal symptoms 
or continued cravings?

YESNO

YESNO

Maximum total daily dose: buprenorphine/naloxone SL 16-4. 



8

Day 2: Induction

Day 3+: Maintenance

Did Day 1 total dose 
fully relieve the 

withdrawal symptoms 
and cravings?

Advise patient to 
take Day 1 dose 

plus an additional 
Buprenorphine/ 

Naloxone SL 4-1 mg.

Induction complete. 
Advise patient to 

take the final 
induction dose as the 

daily maintenance 
dose. Schedule a 

follow-up assessment 
in one week.

NOYES

Advise patient to 
take another dose 
of Buprenorphine/ 

Naloxone SL 4-1 mg.

After 2-4 hours, 
are there still 

withdrawal symptoms 
or continued cravings?

YESNO

Maximum total daily dose: buprenorphine/naloxone SL 20-5.

Is the patient stable 
on current dose?

Consider increasing 
dosage another  
Buprenorphine/ 

Naloxone SL 4-1 mg.

Prescribe the final 
induction dose as the 

daily maintenance 
dose. Schedule a 

follow-up assessment  
at regular intervals.

NoYES

Initial Management Plan:

 Conduct regular drug screenings initially, 
transitioning to random screenings over time.

 Regularly check the Prescription Drug 
Monitoring Program (PDMP).

 Encourage consistent attendance at counseling 
and support groups.

 If cravings or withdrawal symptoms persist 
beyond a dose of Buprenorphine/Nalxone SL 
24-6 mg, consider consulting an addiction 
specialist for further evaluation.

Long-Term Management:

 Once the patient is stable on the medication, 
assess their readiness for transitioning 
to monthly appointments.

 Continue monitoring and adjusting the dose 
based on cravings or withdrawal symptoms.

 If cravings or withdrawal symptoms persist 
beyond a dose of Buprenorphine/Nalxone SL 
32-8 mg, consider consulting an addiction 
specialist for further evaluation.

Maximum total daily dose: Buprenorphine/Naloxone SL 24-6 mg.


